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. BT X
vz E1 e
R Li-ion Rechargeable é. i RealWear, Inc.
Product Name Client
Battery
AT b
S F % B1100S, 3.6V, ;
Hath R A 1
Model/Type | 3480mAh, 12.528Wh igg‘;éss 600 Hatheway Road, Vancouver, WA, 9866
FE R B . ‘ .
1 e | & 7 .
Sample QA 1 & (RIBAL 90 | ) i 7 i.safe MOBILE GmbH
. 1 package (90 Battery) | Manufacturer
Quantity
N ; 1% 1|3 P .
FE it R lsiuﬁnitte d by E;Ei%jir i_Park Tauberfranken 10, 97922
Sample Source Manufacturer Address Lauda-Koenigshofen, Germany
O —
CF FI T | BN TR A
Receipt 2017.11.01 Fact Huizhou Loneii Electronics Co.. Ltd
Sample Date actory uizhou Longji Electronics Co., Ltd.
R T B J7ARAR BN T 1 B B P R L BLROKR
R eSS ZFE 5 Facto kX
Testing Kind Entrusted Test Ad drgs No.2 Libo Shui Industrial District,Nan Ya Bei Lu,
Shek Wan, Boluo, Huizhou, Guangdong, China
s 06 A N N
TﬁL H JHUGIHA] (Start Date): 2017.11.01  Z55RIN[A] (Complete Date): 2017.11.01
Testing Date
i AT A = S, S . g
}Fﬁgﬁ i 15 ¥ (Temperature): 23.9 C; YBJ¥ (Humidity): 47 %R.H.;
eshng KA JE 71 (Atmospheric Pressure): 101kPa
Environment
WEArE/
o (sl RH) (IATA DGRYS/SHA 6.3.3 Hi——BkTE ke
esting "Dangerous Goods Regulations" (IATA DGR) Part VI, 6.3.3 "Drop Test".
Standard
/Method
i —\é Y — Pl WY e > “H 4 S
ﬁ%‘?‘ﬁﬂ 5 R4l BB ANY JATADGR)H /S # 7 6.3.3 XM AT T 1.2 m Bk k5 .
? " According to "Dangerous Goods Regulations" (IATA DGR), Part VI, 6.3.3 "Drop Test", the
estng package is subjected to 1.2 m drop test.
Description
[ rEyis e T SR i
Verdict FEER Qualified
w % .y 1
Tostod by *‘E‘:ﬂ;\ar I3 (Date): 2017.11.23 - &f..
¥ %%zmﬁﬁ i
H . = >
Checked by ! %; HH# (Date): 2017.11.23 7 T
4
2_ )i’ H# (Date): 2017.11.23
it e
Approved by

+% Wang Ying: A1 77 A\ Technical Manager
AT S#K He Penglin: E| /L Vice Director

T FER P RN G, N FRRAGHEARBT, “FRRAGH, R AAHAE.

Notes: In verdict column ,“P” means pass, “N” means no application, “F” means fail, “—"means no Verdict.
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UN 38.3 WX A= BIE K 45 52 Test method and data

M #4182 i B General product information

7 (Sample Type):
ST A TS &
Rechargeable or not | Yes
P 240 N
(7 H it e A '
Ce - Electrochemistry | —
Use
1 System
4 ; ) =
R ks v B1100S
Use power supply Battery Model
-, \ Ak = 2H 4y o
T 14 BICEAL) | e
. Electrochemistry .
Composing Mode | 1S4P ternary material
System
MLl ZH e e
R A : ,
Battery Manufacturer Of Cell Panasonic Group,SANYO Electric Co.,Ltd.
RS R A R Rated : 870mAh
Cell model NCAST27425A Cell Capacity Typical : 890mAh
EH I 2 T AR A P &
Contained In Equipment during transportation No
Transportation Mode By air
SRERS PE 4% Sl 7HKA
Inner package | PE Bag Outer package carton
HHEBPE | IR HHER oK
Inner material | Paper Board Gross weight ORE
3 ) e e
BERICT |y sgmmx206mmx 234mm | PEEREE g4 peg
Dimension Number of battery
GREE €
NN ES MR WUE REE
3.6V .
Nominal Voltage Rated Capacity 3480mAh Rated Energy 12.528Wh
78 HL R #H1] HRL RO IESE 78 L LA 25 Hh LT
Max. Charging 4.2V Max. Charging 2436mA . 2436mA
Charging Current
Voltage Current
JRHL 2B LR RN T LA 78 HLARIE FEUAT
Discharge Cut-off | 3.0V Max. Discharging 1570mA Charge Cut-off 68mA
Voltage Current Current
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6.3.3 Bk 1A% Drop Test

FEANEL AT L AR 2 AR T AL 1.2m g alie, 1 AN B :

(a) B EAE o i) A b L T A R A5

(b) RV S5 A (BRI S i) BRI N & A% 50

(c) WEWIHIREH .

Each package must be capable of withstand a 1.2 m drop test in any orientation without :
(a) damage to cells or batteries contained therein ;

(b) shifting of the contents so as to allow battery to battery (or cell to cell )contact ;
(c) release of contents.
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R R i Photos of the drop test
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R IR F Photos of the drop test
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RIS R AT H
Test equipment list
=) ] — vy W ?l_’
75 7 LI 4 = petons | FOE
No. Name Type Equipment No. | Calibration Date D
A A
L. @‘%E%{%lﬁ%,m BF-F-315S CIS1740-071 2018.05.10 v
drop test machine
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NOTES

FRE AR INECRERE T HE LI

This test report is invalid without testing stamp.

KRG ARG AR SEW FREADNF I EE,

The test report shall not be reproduced except in full without the written
approval of the Laboratory.

ARG R R RN ARG

The test results presented in this report is only valid to the samples

tested.

eI bk (Address): JEERIPELFHEHAF XX FEGFER 8 5
No.8, TongJiNanLu, Yizhuang Economic & Technological

Development Area, beijing, China

BREXS%FD (Zip code) : 100176
B, if(Telephone) : 010-64102186
&  HE(Fax) : 010-64102185
™  3k(Website) : WWW.CESI.CN




